
   
Facility DEC ID: 2630200012

  DEC Permit Conditions
  FINAL    Page    1

         PERMIT
  Under the Environmental Conservation Law  (ECL)

       IDENTIFICATION INFORMATION

Permit Type: Air State Facility
Permit ID: 2-6302-00012/00044
 Effective Date: 12/12/2018 Expiration Date: 12/11/2028

Permit Issued To:NYC DEPT OF ENVIRONMENTAL PROTECTION
    96-05 HORACE HARDING EXPY FL 5
    CORONA, NY 11368

Contact:    DOUGLAS S GREELEY
    NYC DEP BWT
    96-05 HORACE HARDING EXPY FL 2
    CORONA, NY 11368
    (718) 595-5050

Facility:    TALLMAN ISLAND WASTEWATER TREATMENT PLANT
    127-01 POWELLS COVE BLVD
    COLLEGE POINT, NY  11356

Contact:    VINCENT SAPIENZA
    NYCDEP / BWPC
    96-05 HORACE HARDING EXPY FL 2
[...]
 Division of Air Resources
 NYS Dept. of Environmental Conservation
 Region 2
 47-40 21st St.
 Long Island City, NY 11101

Reporting Requirements: ANNUALLY (CALENDAR)
Reports due 45 days after the reporting period.



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    23    FINAL

The initial report is due 11/14/2019.
Subsequent reports are due every 12 calendar month(s).

Condition 5:        Air pollution prohibited
        Effective between the dates of  12/12/2018 and 12/11/2028

        Applicable State Requirement:6 NYCRR 211.1

Item 5.1:
No person shall cause or allow emissions of air contaminants to the outdoor atmosphere of such
quantity, characteristic or duration which are injurious to human, plant or animal life or to
property, or which unreasonably interfere with the comfortable enjoyment of life or property.
Notwithstanding the existence of specific air quality standards or emission limits, this
prohibition applies, but is not limited to, any particulate, fume, gas, mist, odor, smoke, vapor,
pollen, toxic or deleterious emission, either alone or in combination with others.

  **** Emission Unit Level ****

Condition 23:        Emission Point Definition By Emission Unit
        Effective between the dates of  12/12/2018 and 12/11/2028

        Applicable State Requirement:6 NYCRR Subpart 201-5

Item 23.1:
The following emission points are included in this permit for the cited Emission Unit:

         Emission Unit:     1-COMBU

         Emission Point:     FLARA    
 Height (ft.): 30 Diameter (in.): 72
 NYTMN (km.): 4516.71 NYTME (km.): 597.916

         Emission Point:     MBLRA    
 Height (ft.): 65 Diameter (in.): 48
 NYTMN (km.): 4516.623 NYTME (km.): 598.033

         Emission Point:     NGENA    
 Height (ft.): 25 Diameter (in.): 24
 NYTMN (km.): 4516.71 NYTME (km.): 597.916

         Emission Point:     NGENB    
 Height (ft.): 25 Diameter (in.): 24
 NYTMN (km.): 4516.71 NYTME (km.): 597.916

         Emission Point:     SBLRA    
 Height (ft.): 120 Diameter (in.): 24
 NYTMN (km.): 4516.71 NYTME (km.): 597.916



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    24    FINAL

         Emission Point:     SBLRB    
 Height (ft.): 120 Diameter (in.): 24
 NYTMN (km.): 4516.71 NYTME (km.): 597.916

Condition 24:        Process Definition By Emission Unit
        Effective between the dates of  12/12/2018 and 12/11/2028

        Applicable State Requirement:6 NYCRR Subpart 201-5

Item 24.1:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    1-COMBU
         Process: BLR  Source Classification Code: 1-03-007-01
         Process Description:   
         This process is for the following boilers and water   
 heaters to meet the facility heat demand:
 - two new 350 bhp (14.7 mmbtu/hr)boilers (MBLR1,   
 MBLR2)exhausted thru astack MBLRA, to be installed in the   
 Pump and Blower building. These boilers burn natural and   
 digester gas.   
 - 2x5.23 mmbtu/hr boilers (SBL11, SBL22)exhausted thru   
 stacks SBLRA and SBLRB, respectively in the storage   
 building. These boilers burn natural gas.
 - 1 exempt, 54 mmbtu/hr water heater MWHR1, burns natural   
 gas.   
 - 1 exempt 1.5 mmBtu/hr boiler CFBR1 and exempt  .42   
 mmBtu/hr water heater CFHR1, in the adhacent North   
 collection building. Both burns natural gas.

         Emission Source/Control:   CFBR1 - Combustion         
         Design Capacity: 1.5   million Btu per hour

         Emission Source/Control:   CFHR1 - Combustion         
         Design Capacity: 1   million Btu per hour

         Emission Source/Control:   MBLR1 - Combustion         
         Design Capacity: 14.7   million Btu per hour

         Emission Source/Control:   MBLR2 - Combustion         
         Design Capacity: 14.7   million Btu per hour

         Emission Source/Control:   MWHR1 - Combustion         
         Design Capacity: 1   million Btu per hour

         Emission Source/Control:   SBL11 - Combustion         
         Design Capacity: 5.23   million Btu per hour

         Emission Source/Control:   SBL22 - Combustion         
         Design Capacity: 5.23   million Btu per hour

Item 24.2:



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    25    FINAL

This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    1-COMBU
         Process: FLR  Source Classification Code: 5-01-007-89
         Process Description:   
         This process is for 1 enclosed waste gas burner FLA11,   
 exhaust through stack FLAR1, to burn excessive sludge   
 digestor gas produced at the WWTP.

         Emission Source/Control:   FLA11 - Combustion         
         Design Capacity: 23,440   cubic feet per hour (standard conditions)

Item 24.3:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    1-COMBU
         Process: GNR  Source Classification Code: 1-03-007-01
         Process Description:   
         This process includes 2 new cummins 2000 kw emergency   
 engine generators NGEN1 and NGEN2 exhaust thru stacks   
 NGENA and NGENB, to be used in event of power emergency   
 such as utility power disruption or a black out, which may
 threaten public safety and health. These emergency engine   
 generators would provide back up power to WWTP, will be   
 operated less than 500 hrs per year.   
 Also includes, if needed, the temporary installation of   
 3x500 kw portable engine generators PGENA, PGENB, PGENC,   
 to exhaust through stacks, PGEN1, PGEN2, PGEN3, for direct
 or indirect WWTP operation. These is for construction   
 period only, not a permanent installation. These will be   
 removed, once construction is complete.

         Emission Source/Control:   NGEN1 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   NGEN2 - Combustion         
         Design Capacity: 2,000   kilowatts

         Emission Source/Control:   PGENA - Combustion         
         Design Capacity: 500   kilowatts

         Emission Source/Control:   PGENB - Combustion         
         Design Capacity: 500   kilowatts

         Emission Source/Control:   PGENC - Combustion         
         Design Capacity: 500   kilowatts

Item 24.4:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: AER  Source Classification Code: 5-01-007-99



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    26    FINAL

         Process Description:   
         This process is the WWTP’s wastewater secondary treatment
 activated sludge aeration process (AER). This process   
 includes two (2) 373' x 102' x 15' (east battery), and two
 (2) 373' x 93' x 15' (west battery) activated diffused   
 aeration tanks. During the WWTP’s upgrade construction,   
 the aeration tanks were modified to introduce a step-fed   
 Biological Nutrient Removal (BNR) treatment to this   
 process.

 In this process, the effluent from the primary treatment   
 section containing mainly colloidal and dissolved solids   
 (both inorganic and organic) are treated biologically by   
 utilizing many different types of microorganisms in a   
 controlled environment. These beneficial microorganisms   
 consume most of the remaining organic pollutants producing
 heavier particles which settle out later in the final   
 settling tanks.  Large amounts of air are pumped into   
 aeration tanks mixing the wastewater and sludge returned   
 from the WWTP's final settling tanks.    

 The total thruput is based on the design average dry   
 weather flow of 80 MGD.

         Emission Source/Control:   AT000 - Process         
         Design Capacity: 80,000,000   gallons per day

Item 24.5:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: CCP  Source Classification Code: 5-01-007-99
         Process Description:   
         This process is the WWTP’s chlorine contact wastewater   
 disinfection process (CCP) consisting of two chlorine   
 contact tanks (CCT), one 143' x 100' - 10' - 5" and one   
 130' - 4" x 102' - 4" x 10' - 5".    

 In this process, wastewater from the final settling tanks   
 flows to the chlorine contact tanks where sodium   
 hypochlorite is added into the wastewater to destroy and   
 kill the harmful organisms to protect the receiving   
 waters.   

 The total thruput is based on the design average dry   
 weather flow of 80 MGD.

         Emission Source/Control:   CCT00 - Process         
         Design Capacity: 80,000,000   gallons per day

Item 24.6:
This permit authorizes the following regulated processes for the cited Emission Unit:



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    27    FINAL

         Emission Unit:    2-WWTRE
         Process: DGH  Source Classification Code: 5-01-007-99
         Process Description:   
           
 The process consists of the WWTP’s sludge digester gas   
 holding tank storage process (GHT).  Digester gas produced
 in the digester tanks will be stored in one 100,000 CF   
 digester gas holding tank (DGHTK) for later use at the   
 combustion units.

 The Total Thruput is estimated based on the design sludge   
 digester gas production.

         Emission Source/Control:   DGHT1 - Process         
         Design Capacity: 100,000   cubic feet

Item 24.7:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: FST  Source Classification Code: 5-01-007-31
         Process Description:   
         This is the WWTP's wastewater treatment final settling   
 process (FST). This process includes two 189' x 74' - 8" x
 12' final settling tanks.

 The purpose of this final settling process is two-fold:   
 settle out microorganisms and activated sludge solid waste
 generated during the aeration process to produce a   
 clarified effluent, and to collect the settled activated   
 sludge for conveyance back to the aeration tanks.

 The total thruput is based on the design average dry   
 weather flow of 80 MGD.

         Emission Source/Control:   FST00 - Process         
         Design Capacity: 80,000,000   gallons per day

Item 24.8:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: HWK  Source Classification Code: 5-01-007-07
         Process Description:   
         This process is the WWTP’s headworks (HWK) process prior   
 to primary settling. This process includes the WWTP’s four
 (4) influent head work bar screens (HWS) in the WWTP’s   
 Main Building (MAIN). The bar screens consist of upright   
 bars spaced one to three inches apart. The primary purpose
 of the bar screens is to remove large pieces of trash   
 (rags, sticks, newspapers, cans, etc.) for the protection   



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    28    FINAL

 of the main sewage pumps and other equipment.    

 The total thruput is based on the design average dry   
 weather flow of 80 MGD.

         Emission Source/Control:   HWS00 - Process         
         Design Capacity: 80,000,000   gallons per day

Item 24.9:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: PST  Source Classification Code: 5-01-007-31
         Process Description:   
         This process is the WWTP’s primary settling (PS) process   
 consisting of seven (7) primary settling tanks (PST).   
 There are three (3) 124' x 50' x 12' (east battery), two   
 (2) 96' x 50' x 12' (west battery), and two (2) 96' x 54’   
 x 12' (also west battery) primary settling   
 tanks.

 Primary settling is a process in which the solid particles
 carried in raw sewage are removed by gravity under   
 quiescent conditions in the primary settling tanks. In   
 addition, the primary settling tanks are used to separate   
 and remove floating materials and scum. Solids and grit   
 collected in the tanks are removed as a thin sludge by   
 continuous pumping to cyclone degritting. Each primary   
 settling tank is equipped with sludge collectors, dipping   
 weirs, scum removal equipment, inlet sluice gate overflow   
 weirs.   

 The total thruput is based on the design average dry   
 weather flow of 80 MGD

         Emission Source/Control:   PST00 - Process         
         Design Capacity: 80,000,000   gallons per day

Item 24.10:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: SDA  Source Classification Code: 5-01-007-99
         Process Description:   
         This process is the WWTP’s Sludge Anaerobic Digestion   
 (SAD) process including: eight (8) sludge gravity   
 thickener tanks (SLTHK) (four tanks having  50’ diameter   
 and 21,293 cubic feet (ft3), and four tanks having 60’   
 diameter and 32,228 ft3);  three (3) sludge storage tanks   
 (SSTK) (two sludge storage tanks have a diameter of 35’   
 and are 28,000 ft3 each and one sludge storage tank has a   
 diameter of 75’ and is 115,000 ft3); and four (4) sludge   



   
Permit ID: 2-6302-00012/00044         Facility DEC ID: 2630200012

         Air Pollution Control Permit Conditions
  Page    29    FINAL

 digestion tanks (DIGTK) each 194,900 ft3.

 The primary and final settling tanks’ sludge   
 (approximately 99% water) is concentrated in gravity   
 thickening tanks. The water is sent back to the head of   
 the WWTP or aeration tanks for additional treatment.    
 After the sludge is gravity thickened, to make it safe for
 the environment, the sludge is placed in oxygen-free tanks
 called digesters. Excessive sludge is temporarily stored   
 in storage tanks. Digesters are heated to at least 95�F   
 for between 15 - 20 days stimulating the growth of   
 anaerobic bacteria which consume organic material in the   
 sludge.  In the digesters, sludge is converted into water,
 carbon dioxide and methane gas.  The methane gas is used   
 as an energy source to operate boilers at the WWTP.

 The digested sludge is pumped from these digestion tanks   
 to the sludge storage tanks.   

         Emission Source/Control:   DIGT1 - Process         
         Design Capacity: 779,600   cubic feet

         Emission Source/Control:   SLTH1 - Process         
         Design Capacity: 132,700   pounds per day

         Emission Source/Control:   SSTK1 - Process         
         Design Capacity: 212,000   cubic feet

Item 24.11:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    2-WWTRE
         Process: SGD  Source Classification Code: 5-01-007-31
         Process Description:   
         This sludge degritting process includes four (4) sludge   
 degritters (720 GPM), four grit classifiers (18'-4"x3'-0)   
 and six (6) grit containers.

         Emission Source/Control:   CYCD1 - Process         
         Design Capacity: 720   gallons per minute

         Emission Source/Control:   GRCL1 - Process         
         Design Capacity: 1.5   horsepower (mechanical)

Item 24.12:
This permit authorizes the following regulated processes for the cited Emission Unit:

         Emission Unit:    3-MISCE
         Process: DPS  Source Classification Code: 4-06-006-51
         Process Description:   